



TEST REPORT

VF JEANSWEAR
328 KENNEDY DRIVE
PUTNAM CT 06260

ATTN: BURT ELLIOTT
CC: NONE

LAB NO.: (6507) 284-0065
FORM NO.: N/L
DATE IN: OCTOBER 11, 2007
MODIFIED DATE IN: -
DATE OUT: OCTOBER 16, 2007
DIVISION: N/L
DEPARTMENT: N/L
CATEGORY: N/L
BUYER: N/L
NO. OF WORKING DAYS: 3
PAGE: PAGE 1 OF 3

OVERALL RATING	
PASS	_____
FAIL	_____
DATA	_____X_____

Vendor:	VF Jeanswear	Agent:	N/L
Fabric Supplier/Mill:	N/L	Factory/Manufacturer:	US Button Corp.
P.O. No.:	N/L	Style No.:	Asst.
Sample Description:	One (1) Sample Of Melamine Button	Style Description:	N/L
Color:	N/L	Country of Origin:	USA
Claimed Fabric Weight:	N/L	Claimed Fabric Count:	N/L
Yarn Size:	N/L	Submitted Size:	N/L
Size Range:	N/L	FPU No.:	N/L
GPU No.:	N/L	End Use:	Shirts

Product Category:	Buttons
Test Requested:	Lead and Nickel Content
Previous Report No.:	N/A

Submitted Fiber Content:	N/L
Actual Fiber Content:	N/R
Suggested Fiber Content:	N/R
Submitted Care Instruction(s):	N/L
Client Expected Care Instruction:	N/L
Suggested Care Instruction(s):	N/R



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	
LEAD CONTENT			X	
NICKEL TEST			X	

TEST PROPERTY

TEST RESULTS

LEAD CONTENT(ASTM E1645/E1613 MODIFIED)

Z71 NEW YUKON (M 2213)	< 12
Z31 PEROT (M 2138)	< 9
Z31 PEROT (M 4407)	< 5
NIAGARA TWIN (M 7441)	< 6
NIAGARA TWIN (M 1708)	< 9
NIAGARA TWIN (M 9702)	< 9

NICKEL SPOT(ASTM E1645/E1613 MODIFIED)

Z71 NEW YUKON (M 2213)	< 12
Z31 PEROT (M 2138)	< 9
Z31 PEROT (M 4407)	< 5
NIAGARA TWIN (M 7441)	< 6
NIAGARA TWIN (M 1708)	< 9
NIAGARA TWIN (M 9702)	< 9



KEYS:

N/A: Not Applicable
N/R: Not Requested
N/L: Not Listed
I/S: Insufficient Sample

Client Specialist
Debby Pereira

Reviewer

For any questions please contact Yvonne Hanna
Yvonne.Hanna@us.bureauveritas.com
1-508-844-2757